
CONTROLLER INTERFACE TYPE F (A839)



April , 9 ’99

 1.Controller Interface Type F (A839) ......................................................   2
PARTS INDEX ........................................................................................   5

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

INDEX to PARTS CATALOG



  1.Controller Interface Type F (A839)

2



  1 A839 5815 Upper Shielding Cover  1
  2 A839 5216 Harness - DC Power Supply Unit  1
  3 A848 5300 Power Supply Unit - 120V  1
  3 A848 5310 Power Supply Unit 230V 54W  1
  4 AA14 3020 Stepped Screw - M4  2
  5 A839 1050 Stud  2
  6 A839 5830 Interface Gasket  2
  7 A839 5821 Left Shieding Cover  1
  8 A839 5218 Harness I/F Video  1
  9 A848 5111 PCB BUSSW  1
 10 A839 5810 Base Ass’y  1
 11 A839 5831 Upper Gasket - Right Shielding Cover  1
 12 A839 5832 Lower Gasket - Right Shielding Cover  1
 13 A839 5814 Right Shielding Cover  1
 14 A839 1200 Upper Cover  1
 15 A848 1451 Operation Panel - NA  1
 15 A848 1452 Operation Panel - 230V  1
 16 A839 5222 Ground Wore  1

101 0451 3006B Tapping Screw - M3X6
102 0451 4006B Tapping Screw - 4x6
103 0451 4008H Tapping Screw - 4x8
104 0954 3006Z Screw - M3x6
105 1105 0481 Harness Clamp:LWS-1.5SL(VOBK)
106 1105 0243 Wire Saddle
107 0954 4008Z Double Sens Screw - M4X8
108 1105 0487 Harness Clamp:LWS-0511

Index
 No. 

Part No. Q’ty Per
Assembly

Description Index
 No. 

Part No. Q’ty Per
Assembly

Description

  1.Controller Interface Type F (A839)

3

Ricoh Technical Services
Item 9
MB 1: Part standardization



PARTS INDEX



Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

A839 1050 Stud   3-  5
A839 1200 Upper Cover   3- 14
A839 5216 Harness - DC Power Supply Unit   3-  2
A839 5218 Harness I/F Video   3-  8
A839 5222 Ground Wore   3- 16
A839 5810 Base Ass’y   3- 10
A839 5814 Right Shielding Cover   3- 13
A839 5815 Upper Shielding Cover   3-  1
A839 5821 Left Shieding Cover   3-  7
A839 5830 Interface Gasket   3-  6
A839 5831 Upper Gasket - Right Shielding Cover   3- 11
A839 5832 Lower Gasket - Right Shielding Cover   3- 12

AA14 3020 Stepped Screw - M4   3-  4
A848 1451 Operation Panel - NA   3- 15
A848 1452 Operation Panel - 230V   3- 15
A848 5111 PCB BUSSW   3-  9
A848 5300 Power Supply Unit - 120V   3-  3
A848 5310 Power Supply Unit 230V 54W   3-  3
0451 3006B Tapping Screw - M3X6   3-101
0451 4006B Tapping Screw - 4x6   3-102
0451 4008H Tapping Screw - 4x8   3-103
0954 3006Z Screw - M3x6   3-104
0954 4008Z Double Sens Screw - M4X8   3-107
1105 0243 Wire Saddle   3-106
1105 0481 Harness Clamp:LWS-1.5SL(VOBK)   3-105
1105 0487 Harness Clamp:LWS-0511   3-108

6


	 1.Controller Interface Type F (A839)  2
	PARTS INDEX  5

